

Certificate of Analysis

Product Name CAS Number	EDTA.2Na 139-33-3	Version Report Code	English S1818092701-6
Lot Number	20180918	Manuf. Date	2018/09/18
Lot Quantity	0.100kg	Test Date	2018/09/21
Net Weight		Expiry Date	2020/09/17
Gross Weight		Workshop	
Test Standard	Enterprise standard		

Item	Standard	Results
appearance	white crystaline powder	conforms
clarification test	pass	pass
reaction of water solution	pass	pass
РН	4-6	4.59
Iron,%	≤0.005	-
SO42	≤0.1	-
clarification test	pass	pass
Assay,%	≥99.0%	99.56
Cl,%	≤0.01	0.01
Heavy metal,%	≤0.005	-
reaction of water solution	pass	pass
appearance	white crystaline powder	conforms

Conclusion: Product complies with cosmetic

The above-mentioned data shall constitute the agreed contractual product quality, are also controlled as part of our quality assurance program. These data implies no legally binding guarantee of certain properties or of fitness for any specific purpose.

Reporter

Liu Li

Approver of COA release Du Xu